






































Bradley Stand-On Hydro Drive Mower Parts List 

36" Frame Assembly 

Item NO. Part Number Description Qty 
1 336-100 Deck Weldment36 1 
2 336-001 Hood36 1 
3 200-010 Plain Washer 10 GB95-85 4 
4 100-009 Saucer Nut 4 
5 336-101a Rear Deck weldment 1 
6 336-102a Battery Box 1 
7 200-030 Nylon Nut M8 GB889-86 2 
8 200-021 Plain Washer 8 GB95-85 8 
9 200-301 Hexagog bolt M8x155GB5782 2 
10 200-302 Hexagog bolt M12x30GB5783 2 
11 200-078 Lock12 GB93-87 2 
12 200-303 Plain washer 12 GB95 2 
13 200-024 Lock Washer 8GB 93-87 4 
14 200-304 Hexagon bolt M8x25 GB5783-86 4 
15 336-105 Hydraulic motor Quard 1 
16 336-173 Connectin!l Bolt 8 
17 200-006 Nylon Nut M1 0 GB889-86 9 
18 100-007 Chute Deflector 1 
19 100-008 Torsion Sprin!l 1 
20 336-174 Torsion SprinQ Jacket 1 
21 200-005 HexaQon Bolt M1 0*240 GB5782-86 1 
22 WM2836-080 Battery protection rubber pad 1 
23 WM2836-071 Bettery 1 

20 



Bradley Stand-On Hydro Drive Mower Parts List 

48" &52"Frame Assembly 

Item NO. Part Number Description Qty 
1 348-100 Deck Weldment48 1 

352-100 Deck Weldment52 1 
2 348-001 Hood48 1 

352-101 Hood52 1 
3 100-009 Saucer Nut 3 
4 200-010 Plain Washer 10 GB95-85 6 
5 336-173 Connecting Bolt 8 
6 200-006 Nvlon Nut M1 0 GB889-86 15 
7 336-101 a Rear Deck weldment 1 
8 336-1 02a Battery Box 1 
9 200-030 Nylon Nut M8 GB889-86 2 

10 200-021 Plain Washer 8 GB95-85 8 
11 200-301 Hexagog bolt M8x155GB5782 2 
12 200-302 Hexagog bolt M12x30GB5783 2 
13 200-078 Lock12 GB93-87 2 
14 200-303 Plain washer 12 GB95 2 
15 200-024 Lock Washer 8 GB 93-87 4 
16 200-304 Hexagon bolt M8x25 GB5783-86 4 
17 336-105 Hydraulic motor guard 1 
18 100-007 Chute Deflector 1 
19 100-008 Torsion Sprinq 1 
20 336-174 Torsion Spring Jacket 1 
21 200-005 Hexagon Bolt M1 0*240 GB5782-86 1 
22 200-016 Nut Flange M10 GB6187-86 3 
23 348-105 Stud 3 
24 348-106 Shock Pad 3 
25 WM2836-080 Battery protection rubber pad 1 
26 WM2836-071 Bettery 1 21 



Bradley Hydro Drive Stand-On Mover Parts List 

36" Front Deck Assembly 

12 ~ ~~ 34 

19 

Q 

Q 

0 0 
0 0 

2 

p 
/. v 65 
~ 

66 

22 



Bradley Hydro Drive Stand-On Mover Parts List 

36" Front Deck Assembly 

Item No. Part Number Description Qtv 

1 336-100 Deck Weldment36" 1 
2 200-010 Plain Washer 1 0 GB95-85 23 
3 200-003 Hexagon Bolt M10*25 GB5783-86 4 
4 200-019 Hexagon Bolt M10*40 GB5782-86 8 
5 300-004 Pulley SinQie 2 
6 200-028 Hexagon Bolt M10*120 GB5782-86 2 
7 100-026 H-Bushing 2 
8 200-024 Lock Washer 8 GB 93-87 9 
9 200-025 Hexagon Bolt M8*30 GB5783-86 8 
10 100-014 Key 6*6. 35*50 2 
11 100-022 Soacer 6 10 
12 200-017 Hexagon Nut M16*1.5 2 
13 30Q-002a Idler Pulley 2 
14 200-303 Plain washer 12 GB95 3 
15 200-007 Nylon Nut M12 GB889-86 1 
16 336-013a Blade Idler Arm 1 
17 200-030 Nylon Nut M8 GB889-86 2 
18 200-179 Hexagon bolt M8x50 GB5783 1 
19 200-091 Hexagon bolt M8x20 GB 5783 1 
20 200-078 Lock12 GB93-87 1 
21 200-306 Hexagon bolt M12x75 GB5782-86 1 
22 200-072 Hexagon bolt M6x20 GB5783-86 2 
23 336-175 Washer 2.2x9idx32od 1 
24 200-006 Nylon Nut M10 GB889-86 16 
25 336-176 Bushing,Straight Pivot 2 
26 336-177 Link Bushing 8.5*1 0.5 id*15 od 1 
27 336-012a Dog Bolt LH 1 
28 200-098 Plain washer 8GB96 1 
29 336-178 Screw Pipe 1 
30 200-029 Nut Flange M8 GB6187-86 2 
31 336-014a Dog Bolt RH 1 
32 336-010 Belt tension Release lever 1 
33 200-307 Clevis pin 8x24 GBIT882-88 1 
34 200-068 Hexagon Bott M10x55GB5782-86 3 
35 300-007 Free Bar M8 1 
36 200-021 Plain Washer 8 GB95-85 2 
37 200-069 Hair Pin Cotter 2 
38 200-308 Plain washer 10 GB96 3 
39 336-008 Pivot Tube 1 
40 336-009 Link Idler Arm 1 
41 200-026 Grease Fitting M6 GB1152-89 2 
42 200-016 Nut Flange M10 GB6187-86 6 
43 200-067 Clip Ring 6GB896 1 
44 100-016 Belt Guide,Spindle 1 
45 336-017 Spring1 1 
46 200-070 Clip Ring 9GB896 1 
47 336-016a Brake connection Rod for Pulley 1 
48 336-019 Blake Block 1 
49 200-103 Hexagon bolt M10x30GB5783 1 
50 200-009 Nylon Nut M6 GB889-86 3 
51 200-042 Plain Washer 6 GB95-85 4 
52 336-018 Nylon flange Pivot 1 
53 20Q-087 Hexagon Bott M5x16 GB5783-86 2 
54 200-138 Plain washer 5GB95 2 
55 200-013 Nylon Nut M5 GB889-86 2 
56 336-020 Piece Spring 1 
57 300-006a Spring 1 
58 200-020 Hexagon Bolt M10*70 GB5782-86 1 
59 200-029 Nut Flange M8 GB6187-86 1 
60 336-021 Straight Pivot 1 
61 100-021 Cutter Housing Assembly 2 
62 136-003 Blade 36 " 2 
63 100-023 Plain Washer 3*16.5 id *50 od 2 
64 200-023 Bolt M16*1 .5*245 2 
65 200-309 Hexagon bolt M12x125 GB5783 1 
66 336-179 Belt 36engine to blade 1 

23 



Bradley Hydro Drive Stand-On Mover Parts List 

48" &52 " Front Deck Assembly 

15 

I 

I ~- - ~ 
~- -~ 

10 

24 



Bradley Hydro Drive Stand-On Mover Parts List 

48" &52 " Front Deck Assembly 
Item No. Part Number Descript ion Qty 

1 300-002 Idler Pullev 1 
2 300-004 Pullev.Sinale 2 
3 348-004 Pulley,Double 1 
4 100-026 H-Bushina 3 
5 100-024 Pivot Hub 1 
6 100-021 Cutting Housing Assembly 3 
7 100-022 Space 6 15 
8 148-005 Blade 48" 3 

136-003 Blade 36" ( for52") 3 
9 100-023 Plain Washer3*16.5id*50od 3 
10 200-023 Bolt M 16*1. 5*245 3 
11 200-017 Hexaaon Nut M 16*1.5 3 
12 200-026 Grease Fittina M6GB1152-89 2 
13 148-011 Soace 16 1 
14 148-006H Belt 48" Engine to Blade 1 

148-006 Belt 48" Enaine to Blade Cfor52") 1 
15 148-007H Belt 48" Blade to Blade 1 

152-102 Belt 52" Blade to Blade 1 
16 100-027 Rod End RH 1 
17 100-028 Rod End LH 1 
18 200-028 HexaaonBoltM 1 0*120GB5782-86 2 
19 200-018 HexaaonBoltM 1 0*35GB5783-86 12 
20 100-014 Key 6.35*6*50 3 
21 100-016 Belt Guide Spindle 2 
22 200-069 Hair Pin Cotter 2 
23 200-029 Nut Flanae M8 GB6187 -86 1 
24 200-030 Nvlon Nut M8 GB889-86 2 
25 348-005 Idler Pulley IV 1 
26 300-006 Backward Sprina 1 
27 348-006 Blade Rod 1 
28 200-006 Nvlon Nut M1 0 GB889-86 23 
29 348-103 Blade Idler Arm Weldment 1 
30 148-009 Deck Idler Arm Weldment 1 
31 148-010 Rod Belt Tension Hook 1 

152-010 Rod Belt Tension Hook ( for52") 1 
32 100-019 Plain Washer3*1 0.5id*38od 5 
33 200-010 Plain Washer 10 GB95-85 7 
34 100-033 Belt Guide I 1 
35 300-008 Bushina.Fianae Pivot I 2 
36 300-005 Bushing, Flange Pivot 1 
37 200-020 HexagonBoltM 1 0*70G B5782-86 1 
38 200-022 HexaaonBoltM 1 0*65G B5782-86 2 
39 200-025 HexaaonBoltM8*30GB5783-86 7 
40 200-024 Lock Washer 8 GB93-87 6 
41 200-031 Lock Washer 10 GB93-87 1 
42 100-030 Tum Buckle Rod 1 
43 300-007 Free Drawbar 1 
44 100-029 Link Idler Arm 1 
45 200-027 NutThin M10 GB6172-86 1 
46 200-049 HexaaonBoltM8*40GB5783-86 2 
47 200-019 HexaaonBoltM 1 0*50GB5782-86 2 
48 300-003 C levis Pin 1 
49 200-016 Nut Flanae M10 GB6187-86 9 
50 100-015 Plain washer 2"26id"38od 2 
51 200-008 Hexagon BoltM10*110 GB5782-86 3 
52 348-008 Pulley 1 
53 348-009 Pivot Hub 1 
54 348-104 Blade Idler A rm s leeve 1 
55 200-098 Plain Washer 8 GB96 2 
56 200-079 HexaaonBoltM8*50GB5782-86 1 
57 336-176 Bus hing Straight Pivot 2 

58 200-306 Hexagon bolt M 12x75 GB5782-86 1 

59 200-078 Lock12 GB93-87 1 

60 200-303 Pla in washer 12 GB95 1 

25 



Bradley Hydro Drive Stand-On Mover Parts List 

36" 48" &52" Transmission Driver Assembly 

l rf-, --l 
d ! 

45 

I 
I 
I 

I 

10 

42 

26 



Bradley Hydro Drive Stand-On Mover Parts List 

36" 48" &52" Transmission Driver Assembly 

Item NO. Part Number Description Qty 
1 336-101 a Rear Deck weldment 1 
2 200-006 Nylon Nut M1 0 GB889-86 5 
3 200-030 Nylon Nut M8 GB889-86 5 
4 336-122a Parking drawing board 1 
5 200-021 Plain Washer 8 GB95-85 2 
6 200-025 Hexagon Bolt M8*30 GB5783-86 1 
7 300-015B Rod End RH8 1 
8 336-180 Washer 8x16idx30od 1 
9 200-009 Nylon Nut M6 GB889-86 6 
10 200-048 Hexagon Bolt M8*20 GB5783-86 5 
11 336-136 Hydraulic oil oiler bracket 1 
12 336-126 Hydro Reservoir 1 
13 200-072 Hexagon Bolt M6*20 GB5783-86 2 
14 200-042 Plain Washer 6 GB95-85 2 
15 336-125b Parking axis 1 
16 336-127 Parking stand I 1 
17 200-098 Plain washer 8 GB96 1 
18 300-008 Bushina Flanae Pivot 1 1 
19 200-048 Hexagon Bolt M8*20 GB5783-86 2 
20 200-200 Phillips pan head screws M5X20 GB818 4 
21 200-138 Plain Washer 5 GB95-85 4 
22 200-013 Nylon Nut M5 GB889-86 4 
23 336-161 Switch 2 
24 200-120 Hexagon Bolt M6*16 GB5783-86 2 
25 336-160 Switch mounting plate 1 
26 200-018 Hexagon Bolt M1 0*35 GB5783-86 1 
27 200-033 Plain Washer 1 0 GB95-85 3 
28 300-015A Rod End RH10 1 
29 200-201 Nut M10 GB6170 1 
30 300-054 Blade bell crank 1 
31 200-026 Grease Fitting M6 GB1152-89 1 
32 300-051 Shoulder bolt 1 
33 200-010 Plain Washer 1 0 GB96-85 2 
34 200-019 Hexagon Bolt M1 0*40 GB5782-86 1 
35 300-035 Idle puley 3 1 
36 200-068 Hexagon Bolt m1 Ox55 GB5782-86 1 
37 300-032 Pivot Hub 1 
38 300-033 Bushing,straight pivot 2 
39 336-135 Revolved Arm Weldment 1 
40 336-133 Belt Guide,Spindle 2 
41 300-039 Spring 1 
42 200-016 Nut Flanoe M10 GB6187-86 4 
43 300-037 Rod thread 1 
44 336-134 Back Overhang Plate 1 
45 200-003 Hexagon Bolt M1 0*25 GB5783-86 1 
46 100-032 Link Bushing 7*1 0.5 id*14 od 1 

27 



~ = 
~ 

I 

42 \---\ ~ 
I \!_) N 
I ~ \\ 

'
,----
' \ I 

\. \ i 
\I L--~ 

1 
I 
. I l l J....ill l 

~~ ~~"" 
II h_ JW 
.. I 1 
, , 1 

I\ \ \ 
I· \\ 
\\ 1. I 
I· \\ I I\ 
~ l ~ 

(,J 
en 
; 

~ co 
Qo OJ ...... 

Q) 
(11 c.. 

ro ~ "< m en 
r+ 
Q) 

D1 ::::l 
c.. 

I 

" 0 
::::l (I) 
I 

)> ~ 
0 :::l 0 c. :::::! . 
< --\B (!) 

== 
s: 
0 

::::T ~ 
(I) ...... 

-u (I) Q) 

::::::1-- (/l 

)> r 
(ii" 

en r+ 

en 
(I) 

3 
C'" -~ 



Bradley Stand-On Hydro Drive Mower Parts List 

36 , 48&52Brake And Wheel Assembly 
Item NO. Part Number Description Qty 

1 200-076 Nut 1/2-20 8 
2 336-106 Tir and Wheel Assembly 2 
3 200-006 Nylon Nut M10 GB889-86 3 
4 300-024 Shifter Knob 1 
5 336-107 Neutral Handle 1 
6 200-024 Lock Washer 8 G B 93-87 12 
7 200-021 Plain Washer 8 GB95-85 17 
8 200-188 Hexagog bolt M1 Ox75GB5782 8 
9 200-189 Square neck bolt M8x35 GB801 4 

10 200-030 Nylon Nut M8 GB889-86 18 
11 336-109 Hydraulic Motor support plate 2 
12 200-108 Hexagon bilt M8x60GB5782 2 
13 200-098 Plain washer 8GB96 14 
14 336-110 Right back to the oil lever 2 
15 336-111 Flexible cylindrical pin3X 16 2 
16 300-012 Neutral SprinQ 2 
17 336-181 Gear Parking Plate I 1 
18 336-184 Parking Spring II 2 
19 336-114 Neutral Lever Weldment 1 
20 200-069 Hair Pin Cotter 6 
21 300-009 Tube with Thread 1 
22 200-071 Plain Washer 12 GB95-85 1 
23 200-078 Lock Washer 12 GB93-87 1 
24 200-004 Hexagon Bolt M12*25 GB5783-86 1 
25 200-018 Hexagon Bolt M10*35 GB5783-86 2 
26 200-190 Hexagog bolt M1 Ox20GB5783 2 
27 200-010 Plain Washer 10 GB95-85 2 
28 300-015A Rod End RH10 2 
29 336-117A Welding parts right hydraulic motor control board 1 
30 336-116 Right side of the hydraulic motor 1 
31 200-075 HexaQon Bolt M8x65 GB5782-86 2 
32 336-117B Welding parts left hydraulic motor control board 1 
33 336-118 Left side of the hydraulic motor 1 
34 200-029 Nut Flange M8 GB6187-86 2 
35 336-185 Reverse link 1 
36 336-183 Parking Spring I 2 
37 200-108 Hexagon bilt M8x60 GB5782-86 2 
38 336-182 Gear ParkinQ Plate II 1 
39 200-307 Clevis pin 8x24 GB/T882-88 2 
40 300-007 Free Bar M8 2 

41 200-208 Nut M8 GB6170 2 

42 336-221 Hydraulic tubing 2 

43 336-222 Tubing card 2 

29 



w = 

53 ) 

I~ 

\..::_./ 

52 1 

~~~ 

Ill ~R"" - - ---_ll. I 

G 
( -- l--1'"1 

w 
m 
~ 

~ 

II ~ (X) 
~ 

Cl) 

Qo li CJl 
1\.) 
~ 

0 ..... 
::I: :;;::· 

Cl) 

Ill (/) 
::J -Q) c. ::J - c.. 
CD I 

0 
() ::J 

~ 0 0 
::J < 

Cl) r+ ..... .., 
"U 0 Q) - ::4. 

)> C/1 

r en c;;· 
en -CD 
3 

--<u-'\.~'.1 C"' -
II '< 



Bradley Hydro Drive Stand-On Mover Parts List 

36" 48" &52" Handle Control Assembly 
Item NO. Part Number Description Qty 

1 336-200 The right support board 1 
2 200-075 Hexagon Bolt M8X65 GB5782-86 2 
3 200-010 Plain Washer 1 0 GB95-85 6 
4 336-1 86 Parking lever support sleeve 2 
5 200-006 Nylon Nut M1 0 GB889-86 28 
6 300-015B Rod End RH8 1 
7 200-069 Hair Pin Cotter 2 
8 200-021 Plain Washer 8 GB95-85 6 
9 200-025 Hexagon Bolt M8*30 GB5783-86 1 
10 336-1 20a Handle Parking 1 
11 100-045 Flat Drip 2 
12 336-201 Swivel 2 
13 336-202 Handra il shaft bushing 4 
14 336-203 The left operating handrail weldment 1 
15 336-204 Handle sheath 1 
16 700-098 Gri p 2 
17 700-1 37A The ignition switch nut 1 
18 200-202 Bolt M5x16 GB5789 2 
19 336-149 Throttle Cable 1 
20 100-091 Throttle Control 1 
21 336-205 operation panel 1 
22 700-137 Ignition Switch 1 
23 336-206 Right handle weldment 1 
24 200-013 Nylon Nut M5 G B889-86 4 
25 336-207 handle 1 
26 336-208 Panel connecting weldment 1 
27 200-203 Nut Flange M6 GB6187 -86 4 
28 200-204 Mushroom head square neck bolts M10X35 GB14 2 
29 336-130a Switch 1 
30 200-200 Phillips pan head screws M5X20 GB818 2 
31 200-205 Nylon self-locking flange surface nut M 10 GB6183 2 
32 336-209 Spring 1 
33 200-009 Nylon Nut M6 GB889-86 1 
34 200-044 Hexagon Bolt M6*40 GB5782-86 1 
35 3360-210 The right operating handrail weldment 1 
36 200-052 Hexagon Bolt M10*45 GB5782-86 1 
37 200-003 HexaQon Bolt M10*25 GB5783-86 26 
38 200-031 Lock Washer 1 0 GB93-87 4 
39 366-211 The handle shaft welded parts 1 
40 200-048 HexaQon Bolt M8*20 GB5783-86 1 
41 336-212 Foam pad mounting plate 1 
42 200-206 Hexagon bolt M6x40 GB5783-86 2 
43 200-018 Hexagon bolt M10x35 GB5783-87 4 
44 336-103 Foam pad 1 
45 336-170a Pull Handle 1 
46 300-01 5A Rod End RH10 1 
47 200-207 Hexagon bolt M10x40 GB5783-86 1 
48 200-201 Nut M10 GB6170 4 
49 336-213 T he left support board 1 
50 336-214 Blade Rod 1 
51 336-215 Oil tank supporting plate 1 
52 336-216 Direction control lever 2 
53 200-208 Nut M8 GB6170 2 
54 336-217 parking lever 1 
55 200-030 Nylon Nut M8 GB889-86 4 
56 336-187 Washer 2x8idx20od 4 

31 



Bradley Hydro Drive Stand-On Mover Parts List 

36" 48" &52" Rear Deck Assembly 

0 

0 I 
I ... - -= ---

0 

0 0 

~ 0 0 
0 0 
0 

0 0 
0 

0 
0 0 

81 0 
0 

0 

I 
I 

~ 
I 
I 

,J. 
I 
I 

il 12 

18 

19 

20 

32 



Bradley Hydro Drive Stand-On Mover Parts List 

36" 48" &52" Rear Deck Assembly 

Item NO. Part Number Description Qty 
1 N/A Enqine Assembly 1 
2 300-059 Discharqe oil pipe 1 
3 300-060 Nylon washer 2 
4 300-061 Hexagon bolt M14x1 .5x20 1 
5 200-048 Hexagon Bolt M8*20 GB5783-86 1 
6 300-062 pipe clamp 1 
7 300-063 Fitting 1 
8 336-155 Transmission Belt 1 
9 200-006 Nylon Nut M1 0 GB889-86(not shown) 4 
10 200-010 Plain Washer 10 GB95-85 4 
11 200-031 Lock Washer 1 0 GB93-87 4 
12 200-209 Bolt 3/8-16-1 1 /2 Enqine 4 
13 100-099 Spacer 6.5 1 
14 336-188 Washer 1 .5x26idx44od 1 
15 336-189 Washer 2x26idx44od 1 
16 300-067 Key6.35x6x68 1 
17 300-065 Pulley ,input 1 
18 300-066 Pulley sinqle 1 
19 100-118 Plain Washer 3*12 id *38 od 1 
20 200-050 Bolt 7/16-20, Engine 1 

33 



Bradley Hydro Drive Stand-On Mover Parts List 

36" 48" &52" Front Caster Assembly 

0>--

CD 0 

Item NO. Part Number Descript ion Qty 
1 336-138 Castor Support 2 
2 200- 006 Nylon Nut MlO GB889-86 4 
3 200-010 Plain Washer 10 GB95-85 8 
4 200-003 Hexagon Bolt M10*25 GB5783-86 8 
5 100-100 Bushing, Castor 4 
6 100-098 Spacer 13 6 
7 100-099 Spacer 6.5 2 
8 100-097 Lynch Pin 2 
9 200-007 Nylon Nut M12 GB889-86 2 
10 336-139 Adjust the pad 4 
11 700- 158 Front Wheel Washer 4 
12 336-141 Needle roller bearings 2 
13 700-156 Tire llx4-5 2 
14 700-157 Pivot Tube,Castor 2 
15 336- 142 Needle roller bearings 2 
16 200-133 Hexagon Bolt M12* 170 GB5782-86 2 
17 336-140 Castor Yoke 2 
18 200-026 Grease Fitting M6 GB1152-89 2 

34 



Bradley Hydro Drive Stand-On Mover Parts List 

36" 48" &52" Fuel Tank Assembly 

....--+ -----0 

~ 
' 

~--~ 

Item NO. Part Number Description Qty 
1 100-106 Fuel Line 1 
2 200-059 Fuel Line C lamp 2 
3 100-105 Fuel Shut Off Valve 1 
4 100-109 Tube Insert 1 
5 100-107 Tank Pad 2 
6 336-143 Fuel Tank Strap 2 
7 200-009 Nylon Nut M6 GB889-86 2 
8 200-042 Plain Washer 6 GB95-85 2 
9 200-053 Lock Washer 6 GB93-87 2 
10 200-055 Hexagon Bolt M6*50 GB5782-86 2 
11 336-144 Fuel Tank Cap 1 
12 336-145 Fuel Tank Body 1 

35 



Bradley Hydro Drive Stand-On Mover Parts List 

36" 48" &52" Standing Platform Assembly 

36 



Bradley Hydro Drive Stand-On Mover Parts List 

36" 48" &52" Standing Platform Assembly 

Item NO. Part Number Description Qty 

1 336-156a Connecting pin 2 

2 200-191 Plain Washer 14 GB95-85 2 

3 200-069 Hair Pin Cotter 2 

4 30006 Shaft cover 2 

5 15033 Cotter Pin 4*36 GB91-86 2 

6 30010 Hexagon slotted nuts 2 

7 30005 Adjustment washer 4 

8 30004 Tapered Roller Bearings 30205 4 

9 200-026 Grease Fitting M6 GB1152-89 3 

10 336-157 Castor Yoke 2 

11 200-007 Nylon Nut M12 GB889-86 2 

12 200-192 Plain Washer 12 GB95-86 4 

13 336-139 Adjust the pad 4 

14 700-158 Front Wheel Washer 4 

15 336-141 Needle roller bearings 2 

16 700-156 Tire 11x4-5 2 

17 336-142 Needle roller bearings 2 

18 700-157 Pivot Tube, Castor 2 

19 200-133 Hexagon Bolt M12*170 GB5782-86 2 

20 100-097 Lynch Pin 2 

21 100-015 Plain Washer 2*26 id *38 od 1 

22 336-190 Copper sleeve 2 

23 336-158a Hitch Arm 1 

24 336-191 Plain Washer 1 

25 336-159a Standing Platform 1 

37 



w 
= 

contactor co il 

parking sw itch 

12 

12 11 

blade switch 

12 

II 

":" 

handle sw itch 

con tactor normally open contacts 

relay coil 

10 

IRO + 
bat tery 

key switch 

10 

B re lay norma lly open contac ts 

w 
0') 

~ 

~ 
00 
~ 

~ 
01 
~ 
~ 

~ 
1--' 
CD 
(":) 

c-t 
"1 
1--'• 
(":) 
p:l 
1--' 

0 
1--'. 
p:l 

()Q 
"1 
p:l 
6 

OJ ..... 
Q) 
c.. 
Cl) 
'< 
I 
'< c.. ..... 
0 

0 ..... :;;::· 
Cl) 

(/) 
.-+ 
Q) 
::J 
c.. 
I 

0 
::J 

~ 
0 

C6 ..... 
"'U 
Q) 

@-
r c;;· 
.-+ 



PRODUCT REGISTRATION 

CUSTOMER INFORMATION 

Name: ______________________________________________________________ ___ 

Business Name (if any): _______________________ _ 

Address: ____________________________ _ 

City: _______________ State: _______ Zip: _____ _ 

Phone Number: ____________ Fax Number: ___________ _ 

Email Address: ------------------------------------------------------------
DEALER INFORMATION (place of purchase) 

Dealer's Name (required): ______________________ _ 

Dealer's Address: __________________________ __ 

City: _________________ State: _____ Zip: _____ _ 

Phone Number: ___________________________ _ 
(The remaining dealer Information will help you get warranty service faster should you need it.) 

DEALER INFORMATION 

Product Name and Model Number: ___________________ _ 

Serial Number (required for all mowers): _________________ _ 

Engine Brand and Size: ________________________ _ 

Engine Serial Number: ________________________ _ 
(Engines are warranted through their respective manufacturers. Please see your engine manual for more details.) 

Signature ______________ Date of Purchase: ________ _ 

KEEP YOUR RECEIPT WITH A COPY OF THIS REGISTRATION FORM 

Mail your completed form to : 
Havener Enterprises, Inc. 
368 S. Michigan Ave. 
Bradley, IL 60915 

Email your completed form to: Fax your completed form to: 
info@havenerent.com 888.785.1 348 

Your first answer in product service is your authorized Bradley dealer! 

Your product warranty is only va lid if this form is completed, signed, and returned to Havener Enterpri ses, 
Inc. within two weeks of product purchase. See the warranty statement for more details. 

Dcheck here to decline communication by mail or email 




	1.jpg
	2.jpg
	3.jpg
	4.jpg
	5.jpg
	6.jpg
	7.jpg
	8.jpg
	9.jpg
	10.jpg
	11.jpg
	12.jpg
	13.jpg
	14.jpg
	15.jpg
	16.jpg
	17.jpg
	18.jpg
	19.jpg
	22.jpg
	23.jpg
	24.jpg
	25.jpg
	26.jpg
	27.jpg
	30.jpg
	31.jpg
	32.jpg
	33.jpg
	34.jpg
	35.jpg
	36.jpg
	37.jpg
	38.jpg
	39.jpg
	40.jpg
	组合
	TSC说明书2014_页面_28
	TSC说明书2014_页面_29




